
Infrastructure Master Plan 2024
2024/2025 - 2054/2055

To create value for our customers by providing water services at the right quality and quantity, within acceptable 
levels of reliability and affordability, to support sustainable economic development in KwaZulu-Natal. 

Infrastructure Development Division, uMngeni-uThukela Water

310 Burger Street, Pietermaritzburg, 3201, Republic of South Africa
P.O.Box 9, Pietermaritzburg, 3200, Republic of South Africa
Tel: +27 (33) 341 1111 / Fax: +27 (33) 341 1167 / Toll free: 0800 331 820
Email:info@umgeni.co.za / Web: www.umngeni-uthukela.co.za

VOLUME 7
Buffalo System



 

 
 
 
 
 
 
 

 
 

For further information, please contact: 

 

 

 

[...]
reservoir serves as storage for the Nqutu Water Supply Scheme, and water is pumped from 

this reservoir to the service reservoir on the southern section of the town. 

 Nqutu Service Reservoir (9 Ml): This reservoir feeds the Nqutu town and housing projects 

immediately surrounding the Nqutu CBD, government buildings, schools and including the 

mall. It also feeds the Ndindindi Phase 1 Area, and a number of areas south of the Nqutu Town 

including part of Isandlwana, Kwanyezi, Sunrise and Magongaloza. 

 Nqutu 3 Reservoir (750kl): This reservoir feeds Nqutu 3. Through the Nqutu 3 pump station 

(also referred to as the Ndatshana pump station), it also feeds Ndatshana and Ndindindi 

(which includes the areas of Telezini, Izicole and Maceba). The Nqutu 3 reservoir also feeds 

the Nqutu 4 area (serviced by a series of elevated tanks) that includes Bambisinani, 

Mashesheleni, Mqhedlane, Masotsheni, Ngonini, Ngobhoti. 

 Nqutu 2 Reservoir (750kl): The primary supply area of this reservoir is the Nqutu 2 area, up 

to and including Jabavu. This reservoir also feeds the Nqutu 1 Area (immediately above Vants 

Drift), as there is no Nqutu 1 reservoir. 

 
Note: uMzinyathi DM reported in February 2023 that new clarifiers are being built at the Vants Drift WTP (still in progress), 

rated at approximately 4Ml/day. A tender is being readvertised for the replacement of the 400mm diameter rising main to 

Nqutu Town, with a new 600mm diameter rising main (still in progress). The rising main between the two 10Ml reservoirs 

are being replaced at present (still in progress). The high lift pumps between these two reservoirs are also being replaced 

with larger pumps. The high lift pumps at Vants Drift WTP, are still problematic at present (still in progress). Supply of all 

chemicals are a recurring issue at all uMzinyathi DM plants due to arrears with chemical suppliers.  



 

75 

 

Table 14.28  Pipeline Details: Nqutu Potable Supply Main Pipelines 

System Pipeline Name From To 
**Length 

(km) 

***Nominal 
Diameter 

(mm) 
Material 

*Capacity 
(Ml/day) 

Age  
(years) 

Nqutu 
BWSS 

Nqutu CW RM 1 Vants Drift WTP 
Nqutu 
Command 
Reservoir 

15 400 Steel 16.3 
44 

Nqutu CW RM 2**** 
Nqutu 
Command 
Reservoir 

Nqutu Service 
Reservoir 

2.6 400 Steel 16.3 
44 

Nqutu 2 RM Nqutu CW RM 1 
Nqutu 2 
Reservoir 

0.66 160 
uPVC 
cl16 

1.9 
29 

Nqutu 3 RM Nqutu CW RM 1 
Nqutu 3 
Reservoir 

1.5 200 
uPVC 
cl16 

2.72 
20 

Ndindindi/ Ndatshaha 
RM 

Nqutu 3 Res PS 
Ndindindi 500kl 
Res 

4.6 200 
uPVC 
cl16 

9.16 
29 

Telezini Gravity Main 
Ndindindi 500kl 
Res 

Telezini 150kl 
Res 

6.8 160 Klambon 2.29 
19 

*Estimate: based on a velocity of 1.5 m/s 
**Estimate: Ascertained from UAP GIS data (May 2020) 
***Figures provided by Pieter Earle, Area Engineer, uMzinyathi DM (May 2020) 
****the 300 diameter AC pipe is being replaced, with a 400 steel pipe (2022/2023) 

 

Table 14.29  Reservoir Details: Nqutu System 

System Reservoir Site Reservoir Name 
Capacity 
(Ml) 

Reservoir Function 
**TWL 
(mASL) 

*FL 
(mASL) 

Nqutu BWSS 
 

Vants Drift WTP WTP Reservoir 1.5 Sump/Storage 1088 1082 

Nqutu Command Nqutu Command reservoir 9 Terminal 1346 1338 

Nqutu Service  Nqutu Service reservoir 9 Distribution 1387 1379 

Telezini Telezini 150kl Reservoir 0.75 Distribution 1414 1410 

Nqutu 2  Nqutu 2 Reservoir 0.75 Distribution 1212.7 1208.7 

Ndatshana/ 
Nqutu 3/ 
Nqutu 4/ 
Ndindindi BWSS 

Nqutu 3  Nqutu 3 Reservoir 0.75 
Distribution 
 

1344 1340 

Ndatshana/ 
Ndindindi BWSS 

Ndindindi  Ndindindi Reservoir 0.5 Distribution 1440.9 1436.9 

Ndatshana/ 
Ndindindi BWSS 

Nqutu 3 Ndatshana Res 1 0.15 Sump (for PS) 1328.5 1325.8 

*Estimate: Ascertained from UAP GIS data (May 2020) 
**Estimate: based on reservoir heights provided by staff of the WSA 

  



 

76 

 

Table 14.30  Pump Details: Nqutu Potable Water Pump Stations 

System 
Pump 
Station 
Name 

Pump Status 
Pump 
Description 

Supply From Supply To 
Static 
Head 
(m) 

Duty 
Head (m) 

Duty 
Capacity 
(Ml/day) Duty Standby 

Nqutu BWSS 

Vants 
Drift 
High Lift 
Pump 
Station 

2  

Sulzer HPL28-
15-4STG 
(both 
converted to 
work on a 400 
Volt motor) 
Imp dia 
257mm 

Vants Drift 
WTW 

Nqutu 
Command 
reservoir 

256 

350** 
no info 
on pump 
plate 

4.5 per 
pump* no 
info on 
pump plate 

 1 

Sulzer HPL28-
15-4STG 
(original 3300 
Volt motor) 

Vants Drift 
WTW 

Nqutu 
Command 
reservoir 

256 

350** 
no info 
on pump 
plate 

4.5 per 
pump* no 
info on 
pump plate 

Nqutu BWSS 
(Ndatshana/ 
Ndindindi 
BWSS) 

Nqutu 3 
p/station 

1 1 
KSB WKLn 
65/3 (Imp dia 
192mm) 

Nqutu 3 
reservoir 

Ndindindi 
500kl 
reservoir 

97 141 1.2 

Nqutu BWSS 

Main 
Nqutu 
town 
p/station
**** 

1 1 
KSB ETA 80-
250 (Imp dia 
232mm) 

Nqutu 
Command 
reservoir 

Nqutu 
Service 
reservoir 

41 

57* 
no info 
on pump 
plate 

7* 
no info on 
pump plate 

1  
Samco 
pump*** 
CSO4X3X11 

Nqutu 
Command 
reservoir 

Nqutu 
Service 
reservoir 

41 
no info 
on pump 
plate 

no info on 
pump plate 

*Figure provided by Pieter Earle (based on actual flow), Area Engineer, uMzinyathi DM (May 2020) 
** Calculated Estimate 
***Not in operation for recent years. Powered by diesel motor. 
****Pumps to be upgraded in 2023/2024. 
 

 

Table 14.31  Pump Details: Nqutu Raw Water Pump Stations 

System 
Pump 
Station 
Name 

Pum
p Set 

Pump Status 

Pump Description 
Supply 
From 

Supply 
To 

Static 
Head (m) 

Duty 
Head 
(m) 

Duty 
Capacity 
(Ml/day) Duty Standby 

Nqutu 
BWSS 

Vants Drift 
low lift 
p/station 

A-1 
Pum
p 

4 0 

Hidrostal, Model: 
D100-H03+DNXW2-
GSEQ1AA+NC1B30A-
10 FFT, 400 volt, 3 
phase, 50 hertz 

Buffalo river 
sump at 
Vants Drift 

Vants 
Drift 
WTP 

20 28 

20 (all 
pumps 
running) 5 
for one 

 
  



 

77 

(d) Dannhauser Water Treatment Plant and Supply System 

The Dannhauser WTP (Figure 14.30, Table 14.32) was built in 1949 to supply water to the 
Dannhauser Water Supply Scheme (Figure 14.32, Figure 14.33) and is situated in Dannhauser. 
The design capacity is 2 Ml/day and the plant was producing 1.8Ml/day 12for the 4 months prior 
to being temporarily decommissioned in March 2020 (refurbishment of the plant and raw water 
pipeline is necessary). Water meter records are reported to be good. Still decommissioned as 
at January 202413 (yet to be repaired; the DM is still sourcing funding). 

 

 

Figure 14.30 Aerial Image of Dannhauser Water Treatment Plant (ADM O&M Manual 
May 2016) 

 
The Dannhauser WTP supplies water to the areas of Dannhauser, NLK (maize depo), Emafusini 
and Dannhauser Town. Water supply to the outlying areas (beyond the town and suburbs) is 
further supplemented by a series of production boreholes (rudimentary water schemes). The 
Durnacol WTP currently provides treated water to Dannhauser Town and surrounds thanks to 
an interlinking of bulk supply pipelines, whilst the ADM is arranging for the Dannhauser WTP to 
be repaired/refurbished. The layout of the Dannhauser WTP Supply System is illustrated in 
Figure 14.32. In December 2020, Dannhauser obtained and used an average of 1606 kl/day (six 

 
12 Personal communication, Mrs Rethabile, Process Controller, Emadlangeni LM, ADM staff (May 2020) 
13 Personal communication, Ms L Simelane, Process Controller, Dannhauser LM, ADM staff (January 2023) 



 

78 

month average is 1643 kl/day). Dannhauser is currently receiving 1444kl/day from Durnacol 
WTP (May 2024) as Dannhauser WTP is yet to be repaired. 

 

Table 14.32  Characteristics of the Dannhauser WTP. 

WTP Name: Dannhauser WTP 

System: Buffalo System (Ntshingwayo Dam) 

Maximum Design Capacity: 2 Ml/day 

Current Utilisation (last used in March 2020): 1.8 Ml/day (prior to being side-lined in March 2020) 

Raw Water Source Ntshingwayo Dam (via uThukela Water pipelines) 

Raw Water Storage Capacity:  1.5 Ml  

Raw Water Supply Capacity: Currently rated at 2Ml/day  

Pre-Oxidation Type: N/A 

Primary Water Pre-Treatment Chemical: The Coagulant also serves as a pre-treatment chemical 

Coagulant WET FLOC 7386 

Total Coagulant Dosing Capacity: 
Duty dosing pump capacity = 6 l/h 
Standby dosing pump capacity = 6 l/h 

Rapid Mixing Method: mechanical mixer  

Slow Mixing Method : horizontal flow flocculation channels 

Clarifier Type: Rectangular 

Number of Clarifiers: 2 

Total Area of all Clarifiers: 216 m2 

Total Capacity of Clarifiers: 

For a design upflow rate of 0.39 m/hr, clarifiers are 
currently able to treat a capacity of 1.8 Ml/day with 
acceptable quality results, with a production of more than 
1.8 Ml/day, the quality deteriorates.  

Filter Type: Pressure Filter 

Number of Filters: 
2 in operation, (an additional two is available but not 
connected to the system) 

Total Filtration Area of all Filters 12.6 m2 

Total Filtration Design Capacity of all Filters: At 6.6 m/hr with all filters operational, 2 Ml/day 

Total Capacity of Backwash Water Tanks: 64m3  

Total Capacity of Sludge Treatment Plant: 42m2 

Capacity of Used Wash water System: 64 m3 per day 

Primary Post Disinfection Type: 70 kg chlorine gas  

Disinfection Dosing Capacity: 0.8kg/hr Chlorinator (Currently dosing 0.214 kg/hr)   

Disinfectant Storage Capacity: 10x 70kg cylinders 

Total Treated Water Storage Capacity:  450 kl  

 
14 Personal communication, Mrs Rethabile, Process Controller, Emadlangeni LM, ADM staff (May 2020) 



 

79 

Figure 14.31 Dannhauser WTP Supply Schematic (not to scale; Amajuba DM Water bulk infrastructure) 

  



 

80 Figure 14.32 Dannhauser Supply System Layout (Dannhauser WTP System) (NGI 2014; Umgeni Water 2020) 



 

81 

 

Raw water is abstracted from the Ntshingwayo Dam by uThukela Water, and pumped to the Durnacol 
raw water reservoir at Durnacol treatment plant. The raw water gravitates to the Dannhauser raw 
water storage reservoir. From the raw water storage reservoir, it gravitates down to the head of works. 
The details of the Dannhauser WTP, pump stations, reservoirs, and pipelines are tabled in Table 14.33, 
Table 14.34, Table 14.35, Table 14.36 and Table 14.37. 
 
 
The water treatment comprises15: 
 

 A 2.8Ml raw water storage reservoir. 

 A raw water inlet with coagulant dosing. 

 A mixing tank, where rapid mixing takes place. 

 2x Flocculation channels 

 2x Rectangular clarifiers  

 2x Pressure sand filters  

 Disinfection (chlorine gas) 

 2x 225 kl clear water reservoirs at the plant (at ground level); and 

 a high-lift pumping installation to the 750kl and 600kl command reservoirs that feed the town 
 
The Dannhauser WTP process is summarised as follows: 
 

“Water is gravity fed to the head of works. The coagulant is dosed over hydraulic jump and mixing 
takes place, then to the flocculation channels and to the clarifiers. The clarified water is filtered in 
two pressure filters. The clear water is disinfected at the inlet of the first on-site reservoir and 
moves onwards to the second on-site reservoir.16” 

 
Water is pumped from the Dannhauser WTP Clear Water Pump Station via both a 150mm diameter 
AC or a 160mm diameter HDPE cl12 pipeline to the town reservoirs (750kl and 600kl command 
reservoirs). 
 

 

Table 14.33  Pipeline details: Dannhauser Raw Water Mains 

System Pipeline Name From To 
Length 

(km) 

Nominal 
Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
(years) 

Dann-
hauser 

Dannhauser Raw 
Water Gravity Main  

Durnacol WTP Dannhauser 
WTP (via 
Dannhauser 
Raw Water 
Reservoir) 

6.8 200 AC  4.07 73 

Based on a velocity of 1.5 m/s 

  

 
15 Personal communication, Mr M Cele, Process Controller, Dannhauser LM, ADM staff (May 2020) 
16 Personal communication, Mrs Rethabile, Process Controller, Emadlangeni LM, ADM staff (May 2020) 



 

82 

 

Table 14.34  Pump Details: Dannhauser Clear Water Pump Station (High Lift) 

System 
 

Pump 
Station 
Name 

 

Number of Pumps 

Pump 
Description 

 

Supply 
From 

 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 

Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Dannhauser High Lift 
Pump 
Station at 
WTP 

1 1 KSB ETA 
NORM 080-
065-250 GG 
1A PO 
(Imp dia 
260mm) 

High Lift 
Pump 
Station at 
WTP 

Town 
Command 
Reservoirs 

45.5 
No info 
on 
plate 

No info 
on plate 

 
 

Table 14.35  Reservoir Details: Clear Water System Reservoirs 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

*TWL 
(mASL) 

*FL 
(mASL) 

Dannhauser 

WTP WTP  2 x  225 0.225*2 Command 1316.5 1313.5 

Town Command  Round Command 0.75 Command 1364 1362 

Town Command Square Command  0.6 Command 1364 1362 

*Based on heights of reservoirs (heights reported by ADM staff May 2020) 
**Estimate: Ascertained from UAP GIS data (2005) 

 

Table 14.36  Pipeline Details: Clear Water Bulk Pipeline. 

System Pipeline Name From To 
Length 

(km) 

**Nominal 
Diameter 

(mm) 
Material 

*Capacity 
(Ml/day) 

Age 
(years) 

Dannhauser 

Rising Main to 
Town 
Command 
Reservoirs 

High Lift 
Pump 
Station at 
WTP 
 

Town 
Command 
Reservoirs 
 

2.84 150 AC 2.29 74 

2.84 160 HDPE 2.23 24 

*Based on a velocity of 1.5 m/s 
** Personal communication, Mr R Fourie, Superintendent, Dannhauser LM, ADM staff (May 2020) 

 

Table 14.37  Dannhauser  Metered Water Sales for July 2022 – December 2022* 
(supply from Durnacol WTP) 

Meter Description 
(bulk delivery points 
to suburbs) 

July 2022 
(Ml/day) 

Aug 2022 
(Ml/day) 

Sept 2022 
(Ml/day) 

Oct 2022 
(Ml/day) 

Nov 2022 
(Ml/day) 

Dec 2022 
(Ml/day) 

Clean water from 

onsite reservoir to the 

distribution reservoir 

1.101 1.526 0.870 1.086 1.515 1.139 

* Personal communication, Mr M Cele, Process Controller, Dannhauser LM, ADM staff (May 2020)Note: Dannhauser Plant is still offline as 
at February 2023 and requires repairs) 

 

  



 

83 

(e) Durnacol Water Treatment Plant and Supply System 

The Durnacol WTP (Figure 14.33, Table 14.38) was built in 171985 to supply water to the 
Durnacol Water Supply Scheme (Figure 14.35, Figure 14.36) and is situated just outside 
Durnacol, within the Dannhauser LM. The plant was upgraded to a 5Ml/day plant in May 2018 
(commissioned). The design capacity is officially 5 Ml/day and the plant has been producing an 
average of 3.01Ml/day 18  since 2020 till January 2021, but production was significantly reduced 
in 2022 due to loadshedding. The plant is currently producing an average of 2.93Ml/day (May 
2024). The Dannhauser WTP has been offline since March 2020 and the Durnacol WTP has since 
been feeding the Dannhauser area. The raw water supply line had some significant leaks in late 
2020 but was being repaired in January 2021. Water meter records are good and final water 
quality is generally within Class 1 limits. Dannhauser is currently receiving 1444kl/day from 
Durnacol WTP (May 2024) as Dannhauser WTP is yet to be repaired. 

 
 

 

Figure 14.33 Photo of Durnacol Water Treatment Plant (May 2020). 

 
The Durnacol WTP supplies water to the areas of Durnacol, Targo village, Taiwan, Skomplaz, Durnacol 
number 2, 3 & 7. It also supplies water to Dannhauser, in the event of Dannhauser being offline. 
 
The Durnacol WTP currently provides treated water to Dannhauser Town and surrounding areas, 
whilst the ADM is arranging for the Dannhauser plant to be repaired/refurbished. Note that Durnacol 
could continue feeding the town of Dannhauser, as a permanent arrangement and in this instance, 
the Dannhauser WTP could take on the duty of supplying Skombaren, Alcockspruit, Hilltop, Veriet  and 
Mdakane19. This would reduce the need for water tankering and would assist in eradicating water 
backlogs. This is under discussion by ADM at present. The layout of the Durnacol WTP Supply System 
is illustrated in Figure 14.35.  

 
17Personal communication, Mr R Fourie, Superintendent, Dannhauser LM, ADM staff (May 2020) 
18 Personal communication, Mrs Simelane, Process Controller, ADM staff (February 2022) 
19 Personal communication, Mr M Cele, Process Controller, Dannhauser LM, ADM staff (May 2020) 



 

84 

Table 14.38  Characteristics of the Durnacol WTP. 

WTP Name: Durnacol WTP 

System: Buffalo System (Ntshingwayo Dam) 

Maximum Design Capacity: 5 Ml/day 

Current Utilisation (May 2024)**: 
2.9 Ml/day (1.4 Ml/day prior to Dannhauser WTP being 
side-lined) 

Raw Water Source Ntshingwayo Dam (via uThukela Water pipelines) 

Raw Water Storage Capacity: 3.4Ml  

Raw Water Supply Capacity: Currently rated at 5 Ml/day  

Pre-Oxidation Type: Ozonation 

Primary Water Pre-Treatment Chemical: Lime dosing is in place (but not always in use)* 

Coagulant WETfloc 7386 

Total Coagulant Dosing Capacity: 
Duty Dosing Pump Capacity = 1,5 l/hr 
Standby Dosing Pump Capacity = 1,5 l/hr 

Rapid Mixing Method: Rapid mixer method (mechanical mixer) 

Slow Mixing Method : N/A (done in the clarifier) 

Clarifier Type: lamella plate (rectangular, hopper bottom) 

Number of Clarifiers: 5 

Total Area of all Clarifiers: 102 m2 

Total Capacity of Clarifiers: 
For a design upflow rate of 2 m/hr, clarifiers are able to 
treat a capacity of 5 Ml/day.  

Filter Type: rapid gravity sand filters 

Number of Filters: 5 

Total Filtration Area of all Filters 26 m2 

Total Filtration Design Capacity of all Filters: At 8 m/hr with all filters operational, 5 Ml/day 

Total Capacity of Backwash Water Tanks: 4.5m3 

Total Capacity of Sludge Treatment Plant: 1,84 m3 

Capacity of Used Washwater System: recycles all backwash water to head of works* 

Primary Post Disinfection Type: chlorine gas 70 kg cylinders 

Disinfection Dosing Capacity: 0.8kg/hr Chlorinator (0,33 kg/hr Currently*) 

Disinfectant Storage Capacity: 8 x 70 kg cylinders 

Total Treated Water Storage Capacity: 3400 kl 

* Personal communication, Mrs Rethabile, Process Controller, ADM staff (May 2020) 

** Personal communication, Mrs Simelane, Process Controller, ADM staff (May 2024)



 

85 

Figure 14.34 Durnacol WTP Supply Schematic (not to scale; Amajuba DM Water bulk infrastructure) 

 



 

86 Figure 14.35 Durnacol Supply System Layout (Durnacol WTP System) (NGI 2014; Umgeni Water 2020) 



 

87 

Raw water is abstracted from the Ntshingwayo Dam by ADM, and pumped to the Durnacol raw water 
reservoir at Durnacol WTP. ADM pumps the raw water from the Durnacol raw water reservoir to the 
head of the works. The details of the Durnacol WTP, pump stations, reservoirs, and pipelines are 
tabled in Table 14.39, Table 14.40, Table 14.41, Table 14.42, Table 14.43 and Table 14.44. 
 
The water treatment comprises of20: 
 

 A 3400Kl raw water storage reservoir 

 Inlet with coagulant dosing 

 Mechanical mixer, where slow mixing takes place (stirrer) 

 5x clarifiers  

 5x pressure filters  

 Chlorine gas disinfection;  

 A high-lift pumping installation to a 900kl and 2500kl clear water reservoirs just above the plant 
that serve as command reservoirs for Durnacol areas (Figure 14.36).  

 A high-lift pumping installation to a 750kl command reservoir that feeds the Dannhauser town 
 

 
The Durnacol WTP process is summarised as follows21: 
 

“Water is pumped to the head of works. It passes through the Ozonation unit. The coagulant is 
dosed to the raw water and mixed in a mixing tank by a mechanical mixer. The water proceeds 
straight to the clarifiers. The clarified water is filtered through pressure filters. Disinfection by 
chlorine gas follows and the final water is stored in an on-site reservoir.” 

 

 

Figure 14.36 Durnacol Clear Water Pump Station (May 2020) 

 
  

 
20 Personal communication, Mr M Cele, Process Controller, Dannhauser LM, ADM staff (May 2020) 
21 Personal communication, Mrs Rethabile, Process Controller, ADM staff (May 2020) 



 

88 

Through this WTP, the Amajuba District Municipality (ADM) supplies water to22: 

 Taiwan and Phelindaba 

 Targo village 

 Skoomplaz 

 Durnacol areas (area numbers 2, 3 and 7) 

Table 14.39  Pump details: Durnacol Raw Water Pump Station 

System 
 

Pump Station 
Name 

 

Number of 
Pumps 

Pump 
Description 

 

Supply From 
 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 
Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Upper 
uThukela 

Chelmsford 
Raw Water 
Pump Station  

2 1 KSB WKLn 
80/3 (Imp dia 
220mm) 

Ntshingwayo 
Dam 

Durnacol 
WTP  

119 No info 
on 
plate 

No info 
on plate 

 

Table 14.40  Pipeline details: Durnacol Raw Water Rising Main 

System 
Pipeline 
Name 

From To 
Length 

(km) 

Nominal 
Diameter 

(mm) 
Material 

Capacity 
(Ml/day) 

Age 
(years) 

Upper 
uThukela 

Durnacol 
Raw 
Water 
Rising 
Main  

Durnacol Raw 
Water Pump 
Station 
(Ntshingwayo 
Dam) 

Durnacol 
WTP 

12.8 315* Steel 9.16 39 

*Pipeline needs to be replaced as it is rusted and it leaks (Personal Communication, Richard Fourie, ADM, May 2020) 

Table 14.41  Pump details: Durnacol Clear Water Pump Station (High Lift) 

System 
 

Pump Station 
Name 

 

Number of 
Pumps 

Pump 
Description 

 

Supply 
From 

 

Supply To 
 

Static 
Head 
(m) 

 

Duty 
Head 
(m) 

 

Duty 
Capacity 
(Ml/day) 

 
Number 
of Duty 
Pumps 

Number 
of 

Standby 
Pumps 

Durnacol 

Durnacol Clear 
Water Pump 
Station 

1 1 
Grundfos NB 
125-315/317 
A-F2-A-BQQE 

Durnacol 
WTP  

Durnacol 
Command 
reservoirs 

31.8 31.8 5.7 

Durnacol WTP 
High Lift Pump 
Station to 
Dannhauser 

1 1 
Wilo NL 
125/315/ 
22/4/12 

Durnacol 
WTP High 
Lift Pump 
Station (at 
Durnacol 
Command 
reservoirs) 

Dannhauser 
Command 
reservoirs 

4 24.65 3.6 

 
 

 
22 Personal communication, Mr R Fourie, Superintendent, Dannhauser LM, ADM staff (May 2020) 

 



 

89 

Table 14.42  Reservoir details: Durnacol Water System Reservoirs 

System Reservoir Site Reservoir Name 
Capacity 

(Ml) 
Function 

*TWL 
(mASL) 

**FL 
(mASL) 

Durnacol 

Durnacol WTP 
Durnacol WTP Raw 
Water Res 

3.4 
Raw Water Storage 
Res 

1364 1360 

Durnacol WTP 
Durnacol WTP Clear 
Water Res 

3.4  
(0.9 + 2.5) 

Command Res 
(treated water) 

1365.2 1359.2 

*Based on height of reservoir, as reported by ADM staff Richard Fourie (May 2020) 

** Estimate: Ascertained from UAP GIS data (May 2020) 

 

Table 14.43  Pipeline Details: Durnacol Clear Water Bulk Pipeline 

System 
Pipeline 
Name 

From To 
Length 

(km) 

*Nominal 
Diameter 

(mm) 
*Material 

**Capacity 
(Ml/day) 

*Age 
(years) 

Durnacol 

Durnacol 
Rising Main 

Durnacol 
WTP  

Durnacol 
Command 
reservoirs 

0.18 200 
HDPE  
cl 10 

3 6 

Rising main to 
Dannhauser 

Durnacol 
WTP High 
Lift Pump 
Station (at 
2.5 Res, 
pumping 
from 0.9 
Res) 

Dannhauser 
Command 
reservoirs 

3.8 250 uPVC cl16 5.2 5 

*Personal communication, Mr R Fourie, Superintendent, Dannhauser LM, ADM staff (May 2020) 
** Based on a velocity of 1.5m/s 

 

Table 14.44  Durnacol WTP metered water sales for Feb 2024 – May 2024  

Meter Description (bulk delivery points to 
suburbs) 

Feb 2024 
(Ml/day) 

Mar 2024 
(Ml/day) 

Apr 2024 
(Ml/day) 

May 2024 
(Ml/day) 

Final water from the onsite reservoir to the 

distribution reservoir (note that some of 

the water produced is sent to Dannhauser, 

see Table 14.37) 

2.4 2.1 3.0 2.9 

Allocation of the above used by Durnacol  1.0 0.9 1.3 1.5 

 

An Infrastructure Assessments project undertaken by Cooperative Governance and Traditional 

Affairs KZN (CoGTA) was concluded in September 2020.  It reported the following as “quick win 

projects” (for Durnacol area): 

 Provide an additional 3 production boreholes, at R1 500 000.00 

 Implementation of Water loss reduction initiatives, at R2 000 000.00 



 

90 

(f) Utrecht  Water Treatment Plant and Supply System 

The Utrecht WTP (Figure 14.37, Table 14.45) was built in 199623 to supply water to the Utrecht  
Water Supply Scheme (Figure 14.39, Figure 14.40) and is situated 1.2km downstream of the 
Dorps Dam (Balele Dam) and the Nwyerheids Dam. Currently (January 2021), the Nwyerheids 
Dam is not in use by ADM, and the uThukela Water Supply Pipeline supplements the Utrecht 
WTP only when absolutely necessary. This is only undertaken to mitigate shortfalls in raw water 